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Test Type ES it Date Received 202408-21 Date Issued 202408-25
S 5 e FZ/T 73020-2019 %1414k N ARk
Performance GB 18401-2010 EZK i/~ Ik A 2 4 H AR M
Standard T/FM 002-2020 12 el EE A0 1 e 2Rk

#t#E Approved by
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Wang Baojun (Director)

TR IR e ke 151, AR HARER 574F. This report is valid only for the samples delivered by clients.

M IR 5 A U BT IR E S 2 HlE 15 H A IR RALIR Y, JEHAAS 522 . If there is any objection concerning
the report, it is required that the objection should be put forth to the center within 15 days from the reception date of the
report.

BRAER SR, AR RIIN L R R AR E A R = L5 R A 5 . Measurement uncertainty is not considered
on the results and conformity assessment in the report unless required by the customer.
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Requirement Results Judgement
foEE s (%) FZ/T01057-2007. GB/T 38015-2019 —
~ et 73.8
. AL 26.2
& & (mg/kg) GB/T 2912.1-2009 s
<75 At
AITERE MR 20mg/kg, T MEMKIRG Ry “ Rka 7
pH {H GB/T 7573-2009 D
4.0~8.5 6.0
pH (A XA T S AR
Sk GB 18401-2010 443K 6.7 s
y TR
Al RS 77 B G Rl (mg/kg)  GB/T 17592-2011 s
<20 A
AJTIEMRE R Smg/kg, (RTALHI R RN “REEH 7,
MK 2B (%)  GB/T 5713-2013 s
A, >3-4 4-5
it
EE4S >3-4 4-5
i >3-4 4-5
e >3-4 4-5
Rla L% >3-4 4-5
e >3-4 4-5
*E >3-4 4-5
M ERITm EZE B (%) GB/T 3922-2013 VL
AR, >3-4 4-5
Mg )
B&et >3-4 4-5
it >3-4 4-5
et >3-4 4-5
KB4 >3-4 4-5
e >3-4 4-5
*E >3-4 4-5
M BRITET B (%) GB/T 3922-2013 VS
B >3-4 4-5
it
fif2F >3-4 4-5
i >3-4 4-5
ey >3-4 4-5
RlaL4 >3-4 4-5
W4 >3-4 4-5
*%E >3-4 4-5
i T BE R L 2E B (%) GB/T 3920-2008 VS
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Requirement Results Judgement
it >3-4 4-5
i ¥ BE SR 22 B (%) GB/T 3920-2008 s
Wit >3 4-5
fif Be g (4 GB/T 3921-2008 s
BAE, 23-4 4-5
LN &)
fi £ >3-4 4-5
i >3-4 4-5
e >3-4 4-5
KR4 23-4 4-5
i >3-4 4-5
FE >3-4 4-5
A(1): IRFE 40°C, BTIE 30min, 93k 0 M
M Y2 ()  GB/T 8427-2019 /57 3 L
A (R >3 >3

B/ TR AR, T (52 TARRE & SO ATI, RO (O TARRE 4 SRS, R IR (2 BT 3 S0P

PeIE R (%) Fz/T 73020-2019 %3k 6.1.11 —
— 4-5

IR (4% GB/T 4802.1-2008 PN
>3-4 4
J79% E: JE 77 780cN, #EE 0K, FEK 600 YK/ EAHREE K 2% ni s T
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